777parts.net — CATERPILLAR, KOMATSU, HITACHI, JOHN DEERE, TADANO, JCB, VOLVO, DOOSAN, HYUNDAI品牌的专业技术设备零件的在线目录
注意!
为了往查看完整的图片和零件的序列号,您必须先要注册登录

Caterpillar 416C

What feature would you like to see on the 777parts next?

1020515 AIR CONDITIONER GROUP

装卸挖掘机 Caterpillar 416C
416C Backhoe Loader Center Pivot, Parallel Lift 1XR00001-02183 (MACHINE) POWERED BY 3054 Engine OPERATOR STATION
1020515 AIR CONDITIONER GROUP

102-0515 AIR CONDITIONER GP
S/N 1XR1-2183
PART OF 104-9478 AIR CONDITIONER GP
Type 2
AN ATTACHMENT

零件的略图

要查看图片和零件号码,您必须支付订阅。

得到充分利用
零件的略图 1020515 AIR CONDITIONER GROUP   - 装卸挖掘机 Caterpillar 416C - 416C Backhoe Loader Center Pivot, Parallel Lift 1XR00001-02183 (MACHINE) POWERED BY 3054 Engine OPERATOR STATION | 777parts

Aggregate

号码名称Price request
1020515AIR CONDITIONER GROUP  

List of spare parts

要查看图片和零件号码,您必须支付订阅。

得到充分利用
#号码名称数量
112***83COIL AS-EVAPORATOR 1
210***43PLATE-ORIFICE 2
310***70GROMMET 1
45P***70INSULATION-STRIP (0.61M)(2 EACH)
512***50GASKET 1
612***51GASKET 1
712***52GASKET 2
812***53GASKET 1
97X***49TUBE AS (REFRIGERANT ORIFICE)1
105C***53BOLT (M6X1.00X16MM) (M6X1X16MM THK)24
116P***36SWITCH AS-ROTARY (BLOWER A/C)1
6V***62SCREW-MACHINE (8-32X0.31-IN)5
9B***33LOCKWASHER (INT'L TOOTH)5
1206***93GROMMET (RH)1
133S***93STRAP-CABLE-TO TIE HARNESSES TOGETHER 5
148C***56FILM-IDENTIFICATION (REFRIGERANT CONDENSER)(REFRIGERANT CONDENSER)1
1510***26WHEEL AS-BLOWER 2
168C***51BOLT (M6X1.0X40MM)1
177X***90BOLT (200mm LONG) (M6X1X200-MM)1
188L***05RIVET-POP 4
192P***39NUT--SWITCH ASSEMBLY TO BRACKET ASSEMBLY 4
207K***01NUT-SPEED (44.5MM OAL)2
212S***45SCREW (use without weld nuts) 6
2213***18TIE-PUSH MOUNT 2
236V***95SEAL .28 m (11.03 in.) each
245P***73SEAL .161M(.64IN)LONG
258C***86CLAMP-MOTOR 2
263E***65SWITCH AS-THERMOSTAT (TEMP. CONTROL)1
2713***85RESISTOR 1
2812***54HARNESS AS 1
2912***55CASE AS-AIR CONDITIONER 1
3012***56PAN AS-AIR CONDITIONER 1
3112***57COVER AS-AIR CONDITIONER 1
3212***58HOUSING AS-AIR CONDITIONER 1
3312***41WASHER (M9X20X3.5-MM THK)2
3412***87LATCH 2
3512***88LATCH 2
366V***68WASHER (6.5X29.1X3-MM THK)2
375P***87TUBE 14.73 dm(58.00 in.) 4
5P***99TUBE .100 m(3.9 in.) each 4
3812***74FASTENER AS-AIR CONDITIONER 2
393E***01MOTOR AS-ELECTRIC 1
9X***13KIT-BRUSH-13 VDC (INCL1
405P***36SEAL- .30 m (11.8 in.) .375M(14.76IN.)EA.
418T***05WASHER, FLAT-THIN(1/4) w/o Freespool Qty is 1226
428D***58RIVET-POP (4.78MM DIA)10
4309***92LOCKNUT (M6X1-THD)2
CHANGE FROM PREVIOUS TYPE
ORDER BY THE METER
METRIC PART

1020515 AIR CONDITIONER GROUP - 装卸挖掘机 Caterpillar 416C - 416C Backhoe Loader Center Pivot, Parallel Lift 1XR00001-02183 (MACHINE) POWERED BY 3054 Engine OPERATOR STATION | 777parts

粘结零件



Caterpillar专业技术设备零件的卖家

Add your company

* 要查看专业技术设备零件的销售商的联系信息,您需要注册登录